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Item # QTY Per HC Description Part # Cost
1 1 Adapter plate break pedal 420351 19.55

2 1 Bracket 420363 3.00

3 1 Bracket for breake 420362 5.48

4 1 Cable wire complete 419293 13.80

5 1 Modular cable Flat 6-johdin black 420409 3.45

6 1 Emballage Menox mount.kit 420422 1.00

7 9 Cable tie 100x2.5 svart 411267 0.10

8 1 Wire lock 5/16"-8mm 420386 4.65

9 2 Screw M6S M8x25 ISO 4017 FZB 413033 1.00

10 4 Screw M6S M8x40 416586 1.00

11 2 Screw M6S M8x60 FZB DIN933/8.8ZN 420394 1.00

12 1 Screw M6S M12x25 FZB DIN933/8.8 420397 1.00

13 1 Bolt M6S M12x60 FZB DIN931/8.8ZN 420396 1.50

14 1 Bolt M6S M12x70 FZB DIN931/8.8ZN 420395 1.50

15 2 Screw M6S M6x40 DIN933 420391 1.00

16 9 Locking washer 420368 0.58

17 1 Locking washer 420373 0.58

18 3 Locking nut 412305 1.00

19 2 Locking nut 412984 1.00

20 2 Locking nut 413232 1.00

21 2 Washer 420366 0.50

22 2 Nut 411509 1.00

23 1 Fork 420407 12.65

24 1 Fork bolt 420406 9.20

25 1 Stop screw 420371 1.15

26 1 Thread Plate Assembly 420878 78.20

27 1 Link ball 420423 17.25

28 3 Locking nut 416646 1.00

29 3 Screw 420484 1.00

30 1 Screw 420390 1.00

31 1 Cable contact 420388 2.30

32 1 Modular contact 420426 0.75
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1 1 Brake Angle 420439 51.75

2 2 O-ring_ 420441 2.30

3 1 Rubber Washer 420440 3.00

4 1 Transmission Tube 420453 58.56

5 1 Regulator, coated 420454 17.70

6 1 Brake Sledge 420444 24.15

7 1 Screw 420397 1.00

8 1 Brake Joint 420452 37.95

9 1 Locking Nut 412984 1.00

10 1 Locking Part 420446 4.51

11 1 Stopscrew SK6SS svartkrom 412884 1.00

12 1 Pulling Device for Accelerator 420455 43.70

13 1 Screw  FZB 412747 1.15

14 1 Spring 1,1x20dix35 SS1774-04 420442 6.90

15 1 Accelerator Device 420456 6.90

16 2 Wirelock H1 9,7mm 421274 6.90

17 4 Screw 421275 1.15

18 2 Washer BRB 420459 0.59

19 1 Bushing straight / 12-14 , L-8 412892 3.56

20 1 Shrink 2,4 till 1,2 (0,05 m) 413139 0.00

21 1 Svetstråd rostfri 1,6 mm 420458 10.35
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1 1 Lever Holder 420356 26.32

2 1 Outer Pipe 420350 29.25

3 1 Bearing Box-housing 1 420357 16.10

4 1 Bearing Box-housing 2 420358 16.10

5 1 Inner Pipe 420353 22.07

6 1 Locking 420360 12.15

7 1 Lever For Locking Device 420359 29.61

8 1 Inner Cover cpl. 420355 24.87

9 1 Cover sheet metal outer cover 420354 26.45

10 1 Switch "vipp" 420427 102.57

11 2 Screw M4 x 20 FZB 420375 1.00

12 2 Screw M5x10 MC6S FZB 414442 1.00

13 2 Bearing 6800 ZZ 420404 12.36

14 2 Washer bearing PS 10x16x0,5 420405 1.00

15 1 Axle bearing 420361 8.00

16 2 Screw M8x20 MK6S FZB 414092 0.58

17 2 Screw M6x12 MK6S FZB 412299 1.15

18 2 Washer NB 6x16x1 FZB 420382 0.58

19 2 Locking washer M6x11 IZ FZB 420367 0.50

20 1 Mounting plate 420352 18.40

21 2 Locking washer M8x15 IZ FZB 420368 0.58

22 2 Stop screw M5x6 S6SS 420372 1.50

23 1 Screw M3x6 MC6S FZB 420370 1.00

24 1 Screw M3x16 MC6S FZB 420378 1.00

25 1 Spring 0,4x3,5x8x8 RFR 420401 2.30

26 1 Locking nut M3 M6M 420365 1.00

27 1 Locking ring RS 2,3 420428 1.30

28 1 Screw M3x6 420850 0.50

29 2 Screw M2,5x5 MCS FZB 420389 1.65

30 1 Plastic Grip Bottom 420419 43.70

31 4 Screw M4x16 MF6S 421224 2.08

32 3 Screw PT Plastofast 3RXPT 420408 1.00

33 2 Screw M4x8 MLC6S 420381 2.30

34 1 Cable tie 411267 0.10

35 1 HC-cable set 420364 102.57
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